

# AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Textile Testing  
A.B.N. 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031  
P.O. Box 240, North Melbourne, Victoria 3051  
Phone (03) 9371 2400 Fax (03) 9371 2499

## TEST REPORT

CLIENT : WHITECLIFFE IMPORTS  
PO BOX 578  
GLEBE NSW 2037

TEST NUMBER : 7-539078-AN  
DATE : 29/08/2005

SAMPLE DESCRIPTION Clients Ref: EGE Epoca Ribs  
Level loop pile tufted carpet  
Colour: Dark grey  
Approximate pile height: 3.6mm

Material Specification:  
Nominal composition: 100% polyamide  
Nominal total pile mass: 750g/m<sup>2</sup>  
Nominal backing: woven textile, synthetic

ASISO 9239.1-2003  
Part 1

Reaction to Fire Tests for Floorings  
Determination of the Burning Behaviour  
using a Radiant Heat Source

Date of sample arrival: 16.08.2005  
Date tested: 24.08.2005  
Results:

CHF (Critical Heat Flux / Critical Radiant Flux)

	1	2	3	Mean	
Length	7.1	-	-	-	kW/m <sup>2</sup>
Width	5.8	7.8	7.5	7.0	kW/m <sup>2</sup>

Smoke Value

Length	88	-	-	-	% min
Width	48	91	63	67	% min

146708

2

(CONTINUED NEXT PAGE)

PAGE 1

